
  

 

Program Priorities 
and 
Implementation 
Plan – Pure Water 
Antelope Valley 
Program 
Final Draft Report 

February 2024 

 

Prepared for: 
Palmdale Water District 
Prepared by: 
Stantec Team 

 

 

 



PROGRAM PRIORITIES AND IMPLEMENTATION PLAN – PURE WATER ANTELOPE VALLEY PROGRAM 

Table of Contents   |  February 2024 

  ii 
 

 

Table of Contents 
1.0 Introduction ....................................................................................... 1.1 
1.1 Program Background and Drivers .................................................................................. 1.1 
1.2 Study Background and Objectives ................................................................................. 1.2 
[...]
will most likely be able to meet the Water Quality Objectives laid out in the Region’s Basin Plan for Lake 
Palmdale and Little Rock Reservoir given PWRP’s current tertiary effluent quality. Other important water 
quality parameters for potable reuse projects, such as total organic carbon, total nitrogen, constituents with 
federal- and state-regulated maximum contaminant levels, among many others, presented typical levels for 
tertiary effluent from a nitrified water reclamation plant and, therefore, should comply with their limits at the 
AWPF product water.  

Disinfection of the tertiary effluent at the PWRP is achieved using chloramines, and the final chlorine residual 
concentrations are relatively variable. Chloramines will be needed upstream of MF at the AWPF; but given the 
variability of the influent chloramine concentrations to the AWPF, a good control logic will be necessary to 
adjust dosing based on the residuals present. Chloramine concentration is also an important factor in N-
nitrosodimethylamine (NDMA) formation. High NDMA concentrations were detected in the PWRP tertiary 



TERTIARY WATER REQUIREMENTS – PURE WATER ANTELOPE VALLEY 

Executive Summary 
May 2023 

   v 
 

effluent. This level of NDMA can be mitigated, but will require either treatment using a high UV dose at the 
AWPF or formation of control strategies at the PWRP, such as lower polymer and/or chloramine dosing. 

 



TERTIARY WATER REQUIREMENTS – PURE WATER ANTELOPE VALLEY 

Abbreviations 
May 2023 

   vi 
 

Abbreviations 

afy acre-feet per year 

AL action level 

AOP advanced oxidation process 

AWPF advanced water purification facility 

BAC biological activated carbon 

BDCM bromodichloromethane 

BPO Basin Plan Objective 

CCR California Code of Regulations 

Cl2 chlorine 

CTR California Toxics Rule 

DBCM dibromochloromethane 

DBP disinfection byproducts 

DPR direct potable reuse 

EPA Environmental Protection Agency 

GWR groundwater replenishment 

IPR indirect potable reuse 

LACSD Los Angeles County Sanitation Districts’ 

MCL maximum contaminant level 

MF membrane filtration 

MGD million gallons per day 

MRL method reporting limit 

ND non-detected 

NDEA N-nitrosodiethylamine 

NDMA N-nitrosodimethylamine 

NDPA N-nitrosodi-n-propylamine 

ng/L nanograms per liter 

NL notification level 



TERTIARY WATER REQUIREMENTS – PURE WATER ANTELOPE VALLEY 

Abbreviations 
May 2023 

   vii 
 

No. Number 

PAS Palmdale Agricultural Site 

PFAS per- and polyfluoroalkyl substances 

PFBS perfluorobutane sulfonic acid 

PFOA perfluorooctanoic acid 

PFOS perfluorooctane sulfonate 

PHHxS perfluorohexane sulfonic acid 

pMCL primary maximum contaminant level 

project  Augmentation of groundwater supplies with advanced treated wastewater via direct 
subsurface injection 

PRWA Palmdale Recycled Water Authority 

Pure Water AV Pure Water Antelope Valley 

PWD Palmdale Water District 

PWRP Palmdale Water Reclamation Plant 

RO reverse osmosis 

RWQCB  Regional Water Quality Control Board 

sMCL secondary maximum contaminant level 

SNMP Salt and Nutrient Management Plan 

SRS Storage Reservoir Site 

Stantec Stantec Consulting Services Inc. 

SWA surface water augmentation 

TDS total dissolved solids 

THMs trihalomethane 

TKN total Kjeldahl nitrogen 

TM technical memorandum 

TN total nitrogen 

TOC total organic carbon 

TTHMs total trihalomethane 

UV ultraviolet 



TERTIARY WATER REQUIREMENTS – PURE WATER ANTELOPE VALLEY 

Abbreviations 
May 2023 

   viii 
 

UV/AOP ultraviolet light advanced oxidation process 

WQO water quality objective 

 



TERTIARY WATER REQUIREMENTS – PURE WATER ANTELOPE VALLEY 

Introduction 
May 2023 

   1.1 
 

1.0 Introduction 

Stantec Consulting Services Inc. (Stantec) was retained by the Palmdale Water District (PWD) to provide 
Program Management services for its regional recycled water augmentation program, referred to as Pure 
Water Antelope Valley (Pure Water AV). The objective of Pure Water AV is to augment groundwater 
supplies with advanced treated wastewater via direct subsurface injection (project). As part of that effort, 
several planning studies are underway for successful implementation of Pure Water AV. This technical 
memorandum (TM) characterizes the quality and quantity of tertiary effluent from the Palmdale Water 
Reclamation Plant (PWRP), with an emphasis on Pure Water AV regulatory compliance implications and 
impacts to the downstream treatment processes of PWD’s planned advanced water purification facility 
(AWPF). 

1.1 Program Background and Drivers 

PWD has been providing water service to its customers since 1918, when the Palmdale Irrigation District 
was formed. Due to extensive agricultural use, the groundwater basin has been in overdraft since the 
1930s, resulting in land subsidence. Up until 1973, PWD was formerly known as Palmdale Irrigation 
District.  

PWD has conducted a few studies that date back to as early as the 1990s to evaluate the water 
resources necessary to meet future water supply demands. Concepts evaluated to date include using 
recycled water for landscape irrigation, discharging into Palmdale Lake, and discharging into existing 
sand and gravel pits to replenish the groundwater basin. In 2012, the Palmdale Recycled Water Authority 
(PRWA), comprising members from the City of Palmdale and PWD, was established to manage recycled 
water that is generated and used within the Palmdale area. PRWA manages the distribution of recycled 
water and the design and construction of support facilities, and finances the efforts.  

PWD has been exploring different concepts of groundwater banking, storage, and extraction. As part of 
that effort, PWD has conducted a series of pilot studies to determine the infiltration rates and storage 
capacity. Less than favorable results from the pilot studies led PWD to evaluate the feasibility of surface 
water augmentation and/or groundwater recharge via direct injection – two different forms of indirect 
potable reuse (IPR). Stantec was retained by PWD to conduct a feasibility study on IPR. Based on the 
results of the IPR feasibility study, PWD decided to pursue the concept further. Using tertiary effluent from 
the Los Angeles County Sanitation Districts’ (LACSD) PWRP, PWD plans to produce potable quality 
water for groundwater recharge via direct injection.  

1.2 Study Background and Objectives 

PWD has an agreement to purchase 5,325 acre-feet per year (afy) of tertiary effluent from the PWRP. 
Current flows at PWRP indicate that the plant can provide up to 5 million gallons per day (MGD) of tertiary 
effluent for potable reuse. PWD has been evaluating the utilization of this tertiary effluent under different 
water reuse alternatives to expand its water portfolio and meet its future water supply needs. In order to 
meet that goal, PWD is planning the design of a 5 MGD AWPF that will be built near the PWRP. The 



TERTIARY WATER REQUIREMENTS – PURE WATER ANTELOPE VALLEY 

Introduction 
May 2023 

   1.2 
 

product water from the AWPF will likely be injected into the Antelope Valley Groundwater Basin, referred 
to as groundwater replenishment (GWR) via subsurface injection – a form of indirect potable reuse (IPR). 
Other alternatives being considered include surface water augmentation (SWA) – another type of IPR – 
using Lake Palmdale or Little Rock Reservoir, and direct potable reuse (DPR) options, such as raw water 
augmentation and treated water augmentation.  

The purpose of this TM is to evaluate the quality and quantity of tertiary effluent from PWRP, which will be 
the feed water for the future AWPF. The goals in characterizing variability in key water quality and 
operational parameters are to assess potential issues with regulatory compliance and determine impacts 
to the downstream treatment processes of the AWPF, as well as treatment design criteria of those 
processes.  

The objectives of this TM are to: 

• Evaluate PWRP’s historical influent and effluent flows, in addition to tertiary water quality 
characteristics, to determine diurnal and seasonal variability  

• Assess key tertiary water quality constituents for meeting the potable reuse regulatory 
requirements, including the: 

- Salt and Nutrient Management Plan (SNMP) water quality goals 

- Basin Plan water quality objectives (WQO) for the Lahontan Regional Water Quality Control 
Board (RWQCB) 

- Environmental Protection Agency (EPA) and State of California drinking water primary and 
secondary maximum contaminant levels (MCL) and action levels (AL) 

- California’s Notification Levels (NL) 

• Identify and analyze other important water quality parameters to optimize the treatment train 
performance of the future AWPF and implement a water quality monitoring plan 

• Recommend potential process improvements for the PWRP that are mutually beneficial for PWD 
and LACSD 

1.3 Technical Memorandum Structure and Content 

This TM consists of seven sections: 

• Section 1 – Introduction – Provides program background, drivers, and objectives. 

• Section 2 – Background – Describes the PWRP treatment train, current uses of PWRP effluent, 
and potable reuse water quality regulatory limits. 

• Section 3 – PWRP Flows and Effluent Water Quality – Describes the analyses conducted with 
historical PWRP tertiary effluent flows and water quality characteristics for years 2017 through 



TERTIARY WATER REQUIREMENTS – PURE WATER ANTELOPE VALLEY 

Introduction 
May 2023 

   1.3 
 

2021. This section also highlights the potential tertiary effluent water quality impacts to 
downstream AWPF and proposed improvements. 

• Section 4 – Data Gaps – Provides recommendations for operational and water quality 
performance monitoring in the PWRP and AWPF based on findings from tertiary water quality 
analysis, and includes a list of constituents to be monitored in the pilot phase of the AWPF. This 
section also identifies challenges for AWPF implementation. 

• Section 5 – Key Findings and Recommendations – Summarizes pertinent findings and 
recommendations, including equalization tank volume and proposed process improvements at 
the PWRP. 

• Section 6 – References – Provides a list of references used in the TM. 

 



TERTIARY WATER REQUIREMENTS – PURE WATER ANTELOPE VALLEY 

Background 
May 2023 

   2.1 
 

2.0 Background 

This section describes the PWRP and current uses of its effluent. It also introduces the concepts and 
regulatory requirements regarding water quality for potable reuse projects. 

2.1 Palmdale Water Reclamation Plant Treatment Train Overview 

PWRP currently provides primary, secondary, and tertiary wastewater treatment and has a maximum 
daily design capacity of 12 MGD. The plant is located at 39300 30th Street East, Palmdale, California, 
93550. The plant’s service area includes portions of the City of Palmdale and nearby unincorporated 
areas of Los Angeles County, and is located in the Antelope Valley, which is within the Lahontan 
RWQCB’s jurisdiction.   

The primary treatment at PWRP consists of bar screens and grit removal, followed by primary 
clarification. Secondary treatment includes activated sludge with anoxic and aerated zones that provide 
nitrification and partial denitrification, followed by secondary clarification. A secondary flow equalization 
basin with approximately 1.8 million gallons of capacity is located downstream of the secondary clarifiers 
to provide a more stable flow to the tertiary treatment process. Tertiary treatment is achieved by cloth-
media filtration and disinfection using chloramines. 

Secondary sludge undergoes dissolved air flotation, and the thickened waste sludge is combined with 
primary sludge before entering anaerobic digesters. The digested biosolids are dewatered via 
centrifugation and ultimately hauled offsite. Figure 1 on the following page presents the PWRP treatment 
train schematic. 

2.2 Current Uses of Palmdale Water Reclamation Plant’s Effluent 

LACSD has been delivering the majority of PWRP’s tertiary effluent as recycled water for irrigation of 
crops at a site (“Agricultural Site”) leased from Los Angeles World Airports. Smaller amounts of recycled 
water are conveyed to the PRWA for landscape irrigation, such as at McAdam Park and authorized reuse 
sites receiving hauled recycled water. When tertiary recycled water production exceeds the agronomic 
rates needed by the Agricultural Site, LACSD routes the recycled water to Reservoir Number (No.) 1 and 
No. 2 at the Palmdale Storage Reservoir Site (SRS). Stored recycled water is utilized by the Agricultural 
Site during spring and summer months, when the irrigation demands exceed PWRP’s recycled water 
production. Figure 2 shows the location of PWRP, McAdam Park, the Agricultural Site, and the SRS. 



TERTIARY WATER REQUIREMENTS – PURE WATER ANTELOPE VALLEY 

Background 
May 2023 

   2.2 
 

 
Figure 1. Palmdale Recycled Water Authority Treatment Train Schematic 

 
Figure 2. Locations of Palmdale Recycled Water Authority, Agricultural Site, McAdam 
Park (City of Palmdale use), and Storage Reservoir Site 



TERTIARY WATER REQUIREMENTS – PURE WATER ANTELOPE VALLEY 

Background 
May 2023 

   2.3 
 

2.3 Proposed Process Improvements at Palmdale Water 
Reclamation Plant 

The presence of NDMA in the tertiary effluent of the PWRP is due to NDMA precursors present in the 
wastewater, potentially from the cationic polymer used and chloramine used as the disinfectant. NDMA 
levels in the tertiary effluent water were observed up to 1,200 nanograms per liter (ng/L), which will 
require a significant ultraviolet (UV) dose in the ultraviolet light advanced oxidation process (UV/AOP) to 
lower the NDMA concentrations to below the California NL of 10 ng/L. High UV dosages for the UV/AOP 
process require significant energy usage; thus, reducing NDMA formation at the PWRP may be the most 
cost-effective strategy to mitigate high energy consumption from the UV/AOP process. An evaluation 
could consider lowering the concentrations of NDMA precursors by either changing the polymer used at 
the PWRP or lowering its dose and optimizing the chloramine dose. However, optimizing the chloramine 
dose could adversely impact the disinfection efficacy for PWRP and increase the final effluent pathogen 
concentrations. Therefore, this latter strategy should be performed more carefully if pursued. 

In order to implement a successful lower chloramine dosing to the filtered effluent, the current and stable 
treatment of organics and nutrients by PWRP is crucial. Biological treatment upsets will lead to different 
organic and nutrient loading at the end of the treatment line, which will impact the chloramine 
consumption. Therefore, stable and consistent treatment of organics and nutrients by PWRP is important 
for the viability of the overall reuse program. 

In 2021, industrial flows represented approximately 1.4% of the flow to the PRWA. Effluent discharges 
from this wastewater treatment plant are regulated under the LACSD’s industrial waste pretreatment 
program, which is subject to the EPA’s “General Pretreatment Regulations for Existing and New 
Sources,” 40 Code of Federal Regulations 403. Under this program, LACSD has adopted the Wastewater 
Ordinance, which provides the legal authority to enforce its local requirements as well as all appropriate 
state and federal regulations. This pretreatment program and ordinance require that treatment plants 
comply with effluent discharge requirements and industrial users to be responsible for pretreatment and 
monitoring requirements to meet effluent limits. Another integral part of this pretreatment program is 
source control, which was established to protect the wastewater collection system and to ensure the 
quality of the recycled water produced from water recycled plants and any subsequent advanced 
treatment system listed under this program. 

2.4 Potable Reuse Water Quality Regulatory Limits 

Potable reuse projects in California must meet the regulatory requirements and monitor compounds at 